Fes |5 B B/ =
SR NO.[PART NO. Description Description Qty
Fa (s B4 SR &
SR NO.[PART NO. Description Description Qty
1 PST150-C-A-001 |frame k=P 1

2 PST150-C-A-002 |rear shock(235) JE i (235) 1

3 PST150-C-A-003 |swing arm IER 4 1

4 PST150-C-A-004 |bracket for handrail TR 1

5 PST150-C-A-005 |[rear bracket footpedal L o 25 RIS S 4 1

6 PST150-C-A-006 |[rear bracket footpedal R Jo A I S 4 1

7 PST150-C-A-007 |bracket for head light N 1
Fs Y B AR HE
SR NO.|PART NO. Description Description Qty
1 PST150-C-B-001 |engine RN 1

2 PST150-C-B-002 |carburetor RES 1

3 PST150-C-B-003 |air filter 8 1

4 PST150-C-B-004 |limit films FRASE Fr 1

5 PST150-C-B-005 |sproket holder % JRA 1

6 PST150-C-B-006 |connecting plate =MAIEEER 1

7 PST150-C-B-007 |chain wheel Hhae 1




8 PST150-C-B-008 |brocket for air filter TR 1
9 PST150-C-B-009 |flasher IR A% 1
10 PST150-C-B-010 |ignition =Pt 1
11 PST150-C-B-011 |[start relay Jo B4k L 2 1
12 PST150-C-B-012 |horn RN 1
13 PST150-C-B-013 |ignition coil & A 1
14 PST150-C-B-014 |regulator Fa kA 1
15 PST150-C-B-015 |bush RS 1
16 PST150-C-B-016 [axle engine KL EN 1
17 PST150-C-B-017 |M10 nut M10 H Bl Bf 1
18 PST150-C-B-018 M8 nut M8 [ B R R} 1
19 PST150-C-B-019 |M8%*35 flange screw M8*357% % iz 4 1

Feg (s R 4K HE
SR NO.[PART NO. Description Description Qty
1 PST150-C-C-001 |HANLDERBAR BRIQUET BOLT BT RPN g |1

2 PST150-C-C-002 [LOCKNUT B2 R 1

3 PST150-C-C-003 [DUSH COVER By 4> B8 1

4 PST150-C-C-004 |[UPON TURNNING RING A 1

5 PST150-C-C-005 |STEEL BALL Nk 1

6 PST150-C-C-006 |STEEL BOLL LRt 1




7 PST150-C-C-007 |BOTTOM TURNNING RING T [ 1
8 PST150-C-C-008 |HANDLEBAR HOLDER o F i 1
9 PST150-C-C-009 [NUT W2 EE 1
10 PST150-C-C-010 |GASKET S 1
11 PST150-C-C-011 |LOCKNUT H g bk 1
12 PST150-C-C-012 [NUT FRALATE 1
13 PST150-C-C-013 [NUT VAV RPN Y 1
14 PST150-C-C-014 |STEERING STEM TEEHR 1
15 PST150-C-C-015 |LOCKNUT H g bk 1
16 PST150-C-C-016 |SPRING GASKET L AR 1
17 PST150-C-C-017 |HEX FLANGE BOLT VAV RPNy 1
18 PST150-C-C-018 |SHOCK COVER ,LH,FR VR 2 2 i 1
19 PST150-C-C-019 |[SHOCK,LH,FR e HTIRE 1
20 PST150-C-C-020 |SHOCK,RH,FR A4 B S 1
21 PST150-C-C-021 |SHOCK COVER,RH,FR TR A 2 i 1
22 PST150-C-C-022 |WASHING IR 1
23 PST150-C-C-023 |TACHOMETER A 1
24 PST150-C-C-024 |LOCKNUT EEsss 1
25 PST150-C-C-025 |FRONT AXLE IERE 1
26 PST150-C-C-026 |FRONT DISC PLATE TR 0 7 1
27 PST150-C-C-027 |FRONT TYRE RIM e 1
28 PST150-C-C-028 |FRONT TYRE VY 1
29 PST150-C-C-029 |OIL SEAL i 1
30 PST150-C-C-030 |BEARING Bl 1
31 PST150-C-C-031 |BUSHING e 1
32 PST150-C-C-032 |BEARING HIPES 1
33 PST150-C-C-033 |RING CLIP + 0 1
34 PST150-C-C-034 |OIL SEAL NEES] 1




Fa (s 4R 4R =

SR NO.[PART NO. Description Description Qty

1 PST150-C-D-001 (rear view mirror JE S 1
under part for pressure holder . ] N

2 PST150-C-D-002 Omamznt partf S % A s 1 P 2 1
upper part for pressure holder . N

3 PST150-C-D-003 of:amznt partsp R A1 P 1

4 PST150-C-D-004 |throttle cable b TNEES 1

5 PST150-C-D-005 [M6*22 flange screw M6*227% = A4 1

6 PST150-C-D-006 |pressure block FEb 1

7 PST150-C-D-007 |front disc brake i A 1) 1

8 PST150-C-D-013 [screw for front disc brake B ) A 1

9 PST150-C-D-014 [handle bar 77 H3E 1

10 PST150-C-D-015 |plug for handle bar 7 [ b 2k 1

11 PST150-C-D-016 |grip for handle bar AEFRE 1

12 PST150-C-D-017 [switch left R 1

13 PST150-C-D-018 |switch right AR 1

14 PST150-C-D-019 |(grip throttle HWIRE 1

Fes |5 B B/ s

SR NO.[PART NO. Description Description Qty

1 PST150-C-E-001 [tool box THAE 1

5 PST150-C-E-002 ORNAMENT PLATE ABOVE TOOLING TR | 1
BOX,LH

3 PST150-C-E-003 |fuel tank plate VAR 2 AR 1

4 PST150-C-E-004 |spring of fuel tank cap VR 4E o5 A 1

5 PST150-C-E-005 |spring button FE AT B 1

6 PST150-C-E-006 |bracket for fuel tank cap AR 5 A 1

7 PST150-C-E-007 |head of manual lock T A 55 F B A e =k 1

8 PST150-C-E-008 |main parts for manual lock Wi ETFohai 4k 1

9 PST150-C-E-009 |button for manual lock AR 75 T sh s 1

10 PST150-C-E-010 |upper cover for tool box LH THfA 5 1

11 PST150-C-E-011 |[manual lock for tool box cap T B4 5 Fahi 1

12 PST150-C-E-012 |axle for tool box cap T HLE a5 1

13 PST150-C-E-013 |lock button for tool box T H 54840 1

14 PST150-C-E-014 [tool box cover THAf® 1

15 PST150-C-E-015 |outer cover for tool box cover T HiEEE 1




Fe s AR B/ =
SR NO.[PART NO. Description Description Qty
1 PST150-C-F-001 |cover for speedometer INE S 1

2 PST150-C-F-002 |ornament parts for speedometer INE iy e 1

3 PST150-C-F-003 |tool hopper L&R Je THEAAE 1

4 PST150-C-F-004 |ornament cover for electric lock EEN K s 1

5 PST150-C-F-005 |cover for tool hopper Foh T EFE ) 5 1

6 PST150-C-F-006 |rubber ring for shaft T E5A SR A s 2 1

7 PST150-C-F-007 |shaft for tool hopper L&R T4 T HAE ) 5 8 1

8 PST150-C-F-008 [Spring for shaft e A 1

9 PST150-C-F-009 ([button spring A 1
10 PST150-C-F-010 ([swing arm for tool hoppers AT HAE ) mmeE 1
11 PST150-C-F-011 |button for tool hoppers AT E5E a4 1




Fes |5 R B/ =
SR NO.|PART NO. Description Description Qty
1 PST150-C-G-001 |upper cover for main bucket seat FEEkE b 1

2 PST150-C-G-002 |under cover for rear handrail EHF = 1

3 PST150-C-G-003 |inner cover for main bucket L&R TR AN E 1

4 PST150-C-G-004 |small cover main bucket seat IR A/ 1

5 PST150-C-G-005 |small cover front bucket seat B REAE /N2 1

6 PST150-C-G-006 | front bucket seat B FEFEH 1

7 PST150-C-G-007 |main bucket seat T AR 1

Ml
S ek
st 2
i . :1

Fes |5 HFR B/ =
SR NO.[PART NO. Description Description Qty
1 PST150-C-H-001 |up cover foot pedal L&R Jo A AR b 5 1

2 PST150-C-H-002 |foot pedal L&R FE A SR 1

3 PST150-C-H-003 |front cover bucket seat JA KR HT 1

. g =
|

Fe (s B R HE
SR NO.|PART NO. Description Description Qty
1 PST150-C-1-001 |base plate for frame ZEBR R 1

2 PST150-C-1-002 |small parts for base plate ZEIR AR M 1

3 PST150-C-1-003 |guard plate for fuel tank MR 1

4 PST150-C--004  |front gate iR 1




)

3

e (s PR B/ e
SR NO.[PART NO. Description Description Qty
1 PST150-C-J-001 [front cover B 1
2 PST150-C-J-002 |ornament plate, LH Fr BE AR 1
3 PST150-C-J-003 |ornament plate, RH A7 BE AR 1
4 PST150-C-J-004 |front cover speedometer INE S 1
5 PST150-C-J-005 (plate IR 1
4
'
T AR 4 (=
SR NO.[PART NO. Description Description Qty
1 PST150-C-K-001 |under cover tail light I=am 1
2 PST150-C-K-002 |upper cover tail light FAT & 1
3 PST150-C-K-003 |upper cover handrail EHF s 1
4 PST150-C-K-004 (side strip LH b 1
5 PST150-C-K-005 |rear handrail JaHT 1
6 PST150-C-K-006 |front fender HIEZEENEL 1
7 PST150-C-K-007 |side strip RH il 1




Feg |5 4R AR =
SR NO.|PART NO. Description Description Qty
1 PST150-C-L-001 |[speedometer INE=3 1

2 PST150-C-L-002 |head light Front L&F B2 A KT 1

3 PST150-C-L-003 [harness SER 1

4 PST150-C-L-004 |[tail light JGEIT 1

5 PST150-C-L-005 |cover for rear license plate G R AT 7 1

6 PST150-C-L-006 |holder for rear license plate 5 R AT R 1

7 PST150-C-L-007 |outer cover for rear license plate 5 B R AT AR 2= 1

8 PST150-C-L-008 |bracket rear license plate 5 R S 4 1

9 PST150-C-L-009 |rear reflector J& St 28 1

1

Fes |5 R B/ HE
SR NO.[PART NO. Description Description Qty
1 PST150-C-M-001 (seat Js T 1

2 PST150-C-M-002 |gas spring S A 1

3 PST150-C-M-003 |seat switch Jels F A 1

4 PST150-C-M-004 |bracket for seat switch JE SR S 1

5 PST150-C-M-005 |axle for seat swing arm JRIE R R Y Ay 1

6 PST150-C-M-006 |seat swing arm JRlE B 1

7 PST150-C-M-007 |seat cable JEE T 2 1

8 PST150-C-M-008 |fuel tank HAE 1

9 PST150-C-M-009 |fuel tank cap WiE = 1




10 PST150-C-M-010 |vacuum pump R 1
11 PST150-C-M-011 [foot skin Rear L&R (chrome) J 2o A I 1
12 PST150-C-M-012 |foot skin Front L&R (chrome) I ZE A5 BRI 52 1
13 PST150-C-M-013 (electric lock FHL 1
14 PST150-C-M-014 |gasoline filter Rt jE s 1
15 PST150-C-M-015 |oil lever senor T AL R B 1
4 :
-~ . _o
I J o
1 O\.
4 & o '‘“®
Fe s 2R ES =
SR NO.[PART NO. Description Description Qty
1 PST150-C-N-001 [knot for plastic parts (steel) AR G 1
2 PST150-C-N-002 |knot for plastic parts (plastic) PR CERD 1
3 PST150-C-N-003 |7 oo s o 1o DHEREESear P AT _E R R 1
4 PST150-C-N-004 |rubber ring for foot pedal TS B AZ 2 P 1
5 PST150-C-N-005 |rubber ring for head light KT HE 5 Pl 1
6 PST150-C-N-006 |expansion anchor screw B (small) [ KiE22B (/)N) 1
7 PST150-C-N-007 |expansion anchor screw A (big) MR 22 A (XD 1
8 PST150-C-N-008 |installation nut for bucket seat FEF 22 35 12 R 1
9 PST150-C-N-009 |plastic screw YRR IR 22 1
10 PST150-C-N-010 ([washer for plate T B 22 28 1
11 PST150-C-N-011 |bush rear handrail JE R TATE 1
12 [PST150-C-N-012 [bush foot pedal TS AR A B 1
13 PST150-C-N-013 |bracket bush for rear handrail JGHF T E 1
14 [PST150-C-N-014 [rubber nut M5 HRIB IR EFMS 1




F5 (e R K o
SR NO.[PART NO. Description Description Qty
1 PST150-C-0-001 |REAR TIRE TG AMA 1

2 PST150-C-0-002 |REAR RIM Jake e 7 1

3 PST150-C-0-003 |MUFFLER W e 1

4 PST150-C-0-004 |MUFFLER WASHER WY Bk 1

5 PST150-C-0-005 |MUFFLER screw nut M6 1 a2 BEM6 1

6 PST150-C-0-006 |MUFFLER spring WY ey 1

7 PST150-C-0-007 |DIFFERENTIAL GEAR 5 B 1

8 PST150-C-0-008 |POTHOOK PLATE FEETIR 1

9 PST150-C-0-009 |[POTHOOK aluminum head AR L 1
10 PST150-C-0-010 |bolt M16*80 /S S IEAEM16*80 1
11 PST150-C-0-011 | REAR DISC BRAKE J R 1
12 PST150-C-0-017 |CHAIN s 1

16
127 i3 %L i —17
g \J‘g
-
glg N
I 15 16 {g 158 -4

Fe5 (e ZFR ZFR e
SR NO.[PART NO. Description Description Qty
12 PST150-C-P-001 |REAR FENDER BRACKET,LH I YR S 4 1
13 PST150-C-P-002 |BRIQUET,LH e TR 1
14 PST150-C-P-003 [NUT(M8) 02} 1
15 PST150-C-P-004 |BOLT(M8*16 FLANGE) A4 1
16 PST150-C-P-005 |BOLT(M8%*25 FLANGE) A4 1
17 PST150-C-P-006 |REAR FENDER BRACKET,RH A5 YRR S 4 1
18 PST150-C-P-007 |BRIQUET,RH A R 1
Feg (s R 4K HE
SR NO.|PART NO. Description Description Qty
1 PST150-C-Q-001 |REAR FENDER,RH LSV ER 1

2 PST150-C-Q-002 |BOLT(M6*20 CROSS ROUND HEAD) 244 1

3 PST150-C-Q-003 |CLIP(M6) i B 1

4 PST150-C-Q-004 |REAR FENDER,LH e JE ek 1

5 PST150-C-Q-005 |CENTER FENDER HC YRR 1




e (s e B4 =
SR NO.[PART NO. Description Description Qty
1 PST150-C-R-001 |battery & HLth 1

2 PST150-C-R-002 |electrolyte FAL A 1

3 PST150-C-R-003 |parts for istallation 2 BE T 1




